


ALBATROS PARTS LIST

Item Description Qty Item Description Qty
209 Key 6x6x30 2 399 Pawl 2
226 Washer &8 13 400 Circlip 15 Din 471 4
250 Hd cap screw M5x8 1 401 Pivot 2
255 Key 6x6x25 1 402 Hex hd screw M6x16 2
260 Spring washer &8 13 403 Spring 2
272 Emergency handle 1 404 Hex hd screw M6x25 2
336 Qil plug 3/8” 1 405 Ratchet 1
346 Combined bearing Rax 720 1 406 Gearcase - lower 1
347 Washer CP32035 1 407 Sightglass 1
348 Ring IM1520164 1 408 Worm 1
350 Round key 4x6.5 1 409 Bearing 51107 1
360 Clutch nut 1 410 Seal 30-42-7 1
361 Seal 40-50-5 1 411 Spacer 1
362 Drum 1 412 O Ring seal 153 1
363 Washer 1 413 Coupling flange 1
364 Clutch cone - outer 1 414 Hex hd screw M8x30 4
365 Spring 1 415 Nut M12 1

a Gipsy @8 Iso - Din 766 416 Coupling 1
b Gipsy @10 Iso - &3/8” G40 417 Hd cap screw M8x30 3
367 c Gipsy @3/8” Din 766 - BBB - 10 Din 766 1 418 c Electric motor 1500 W 12 V 1
d Gipsy @12 Iso-13 Din 766-21/2” Din d Electric motor 1500 W 24 V
766
e Gipsy ©@1/2” G40 419 Electric motor 2000 W 24 V 1
f Gipsy @1/2” BBB 420 Hex hd screw M10x25 4
369 Washer &10 5 437 Nylon band 1
370 Spring 1 507 Brake cover 1
371 Brake pivot 1 679 Coupling 1
372 Hand-wheel 1 680 A.C. Electric motor 1
374 Band brake 1
375 Dished plane spring 2
376 Clutch cone - inner 1
377 Seal 35-62-10 2
378 Circlip 62 Din 472 1
379 Circlip 35 Din 471 2
380 Bearing 6007 1
381 Key 8x7x40 1
382 Key 8x7x160 1
383 a Main shaft
b Main shaft for chain &8 Iso 1
384 Key 8x7x140 1
385 Hex hd screw M10x30 2
386 Spring washer &10 2
387 a Stripper 1
b Stripper for chain &8 Iso
388 Base 1
389 Stud M10x140 4
390 Washer @10 4
391 Nut M10 4
392 Hex hd screw M8x25 6
393 Gearcase - upper 1
394 O Ring seal 4625 1
395 Seal 50-70-10 2
396 Bearing 16010 2
397 Pivot 2
398 Wormwheel 1

CODE B.07.101 DATE : JANUARY 2000



